o

o

INTERNATIONAL

PORTABLE FORCED AIR
HEATER

[llustrated Parts List

| BEAST4

Issued: March, 1985

J/ REDDY
OO NOTUSE KEY NUMBERS WHEN ORDERING SERVICEPARTS ALWAYS ORDERCOMPONENTS HEATER
IMPORTANT 500 o1 NUMBER AND DESCRIPTION INCLUDE MODEL AND SERIAL NUMBERS R35
KEY KEY
NO. PART NO. DESCRIPTION QTY. NO. PART NO. DESCRIPTION ary.
1 M51104-01 Handle 1 15 M11143-1 Bushing, Strain-Relief 1
2 ssesetatws Shell, Upper 0 9881] 3| 16 NTC-4C N, Hox Look 2
3 MBG585-91 Screw,Handle M 11 0%4- 29| 2 17 M11084-26 | Screw. #10-12x3/8 2
4 M11084-27 Screw, #10-16x /2 3 o 18 M50631 Bumper, Rubber 2
5 MS0Z85.06 | Combustion Chamoer 0989/4° 19 M50899-03AA| Cover. Side 1
6 M10908-2 Screw, #6-32x3/8 2 20 ASLOB104 Bracket, Motor OFF ! 38-0] 1
7 M16660 Bracket, Photoceit 1 21 M30865-02 Bushing, Transformer Lead 1
8 M1EESE Photocell Assembly HASC ] 4 22 M25307 Bushing, Photocell wires 1
9 Burner Head Assembly N/A 23 M11271-8 Nut, Clip ]
(See Back) 24 M50104-02 Bushing, Wire 1
91 OFOF44-04 Nozzle HA20CE 1 25 M11084-26 | Screw, #10-32x3/8 6
9-2 M16741-18 Ring, Retainer i 26 M15823-37 Screw, #8x V4 1
93 M29836-2-| SparkPlug HA 3013 | 1 27 M50908-0t48  Shell, Lower 098511 €,
9-4 MIGBOS Adapter, Nozzley9/) 3 | 3 121 28 M29652-05 | Airline, Rubber 5E ;7 -4
9-5 M296813 Bracket OQq 1a5-&l 1 29 MBGSIG-BS- Transformer, 5000 Volt 518 X
9-6 M29824 Nut, 14m 1 30 M11084-26 Screw, #10-32x3/8 2
10 M11084-26 Screw, #10- 1 2x3/8 2 31 M29652-04 FuelLine 1
11 M30884 Fan7"dia.-1.437 1 32 M50876-04 Fuel Filter 1
12 Motor Package Assembly N/A 33 M16841-16 Wire, Red 1
(SeeBack) y sl 00 }-O 34 M13942-7 Wire, Nut {Small) 1
12-1 MEe843-63.  Motor 1 35 M13942-5 Wire, Nut (Medium) 1
122 MES4T Pump Body 0 14313~ b3+ 36 M13942-6 Wire, Nut (Large) 3 1
12-3 M22009 Insert, Rotor 1 37 MFOE7T-01 Caontrol, Flame Out nH'A 3 0O—- 1
12-4 M22456-1 Rotor 1 38 M51027-06 Cap, Fuel {Includes Gasket) 1
12:5 M29608 Cover, End Pump 1 39 ME0SH1-04AAl Tank Fuel O Q§573 A3
12-6 M25632 Filter, Lint 1 40 M51108-01 Shield, Heat 1
12-7 M29633 Filter, Intake 1
12-8 M2960% Filter, End Cover 1 PARTS AVAILABLE - NOT SHOWN
12-9 M12461-31 Screw, #10-32x1 3 079747-01 lecal, Nameplat
12-10 M27694 Screw, Adjusting 1 M51110-01 ecal, Wam?ﬁg ¢ D:w;bo
12-11 M10993-4 Spring-Reliet 1 M51111-01 ecal, Tradename " 4 / 4
1212 M22997 Plug 1 07974 \&al. Decorative 1
12-13 MB8940 Ball, Steel Vadia. 1
12-14 M29612-01 Filter, Output 1 OPTIONAL ACCESSORIES
12-15 M12461-31 Screw, #:0-32x 1 6 —— Hang-Up Thermostat Hﬁ‘f& 10
12-16 M50016 Eibow 90 1 HA1206 Whee!Kir-HJANDlE K.'!' .
12-17 M8643 Blade 4
1218 FHPF3-4C Screw, #10-32x 4 2 HRIEX feady Doty wneg.t m{: ‘.‘;&
13 M51105-01 Guard, Fan 1 7]
14 | M10813-81 Cord, Power 1 /\/545-' T hese ]O M C'A’ 8 jﬂl 114

K

38

oLd#

NewtE

- 87%
24 msoIb-e¥ MEe
Mmsied]-eb o9r6d-ol

Dese

o]
KOW

22 Gl Lfel
Faual Cop



R35

Reddy
/

MOTOR PACKAGE ASSEMBLY
> & 5y o A
KO FL Yy &8 &9

vy

4 (f [ BN o
00 7T
K “/ VAR /
v

L
NI k3

WIRING DIAGRAM

R RED
8LU
WHT
E SAFETY BLU
contaor _lack

PHOTOCELL

Zo-~C® —“mum3

WHT

DMEIONLZE B

SPARK

PLUG
M$51138-03
HEATER EXPLODED VIEW

Output rating (BTU Per Hour 35,000 Motor RPM 1725
Fuel Kerosene or #1 fuel oil Hot Air Output (Approx. CFM) 123
Fuel Tank Capacity (U.S. Gallons) 3.00 Air Pump Pressure (PSl) 3.0
Fuel Consumption (Approx. U.S. Gal. Per Hr)) .0.26 Shipping Weight (Approx. Lbs.) 42
Electric Requirements 120 V/60 HZ Heater Weight Without Fuel (Approx. Lbs.) 35
Amperage 2.8




